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CLIENT NAME: Relle d
ADDRESS:

coration material guangzhou Co.,Itd
No.311 BaiShi industrial plaza,Jixian road,Baiyun district, Guangzhou,China

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name HOMOGENEOUS PVC FLOORING

Test Performed . Selected test(s) as requested by applicant
Date of Receipt Apr. 20, 2018

Test Period . Apr. 20, 2018 to May. 19, 2018

Test result(s)

Please refer to the following page(s)

.‘..‘i..To be continuedtttlltt.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co.,Ltd

Guangzhou Branch

e

Chandler Wu
Technical Engineer
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Test Information:
Sample description: See photo
Test item 1: Vertical resistance
Test method: EN 1081-1998 Method A
Test condition:
Specimen: 400x400x1.72mm
Precondition: Coated the underside of the specimen with graphite suspension—40+2C, 96h—23+2C,
50+5%RH, 48h

Test condition: 2322 C. 50+5%RH

Test voltage: S00V

Applied load: 300N
Electrification time: 10s
Test result: 7.74x10°Q

Test item 2: Assessment of static electrical propensity
Test method: EN 1815-1997 method A

Test condition: Condition the test piece at a temperature of (23 +2) C and relative humidity of (25+2)% for

a minimum of 7days
Test result:

| Rubber-sole 0.1KV
Assessment of static
, | Grounded metal base plate
electrical propensity
PVC-sole 0.1KV

Note: 1. All test specimens were cut from the sample.
2. The test item 2 was camed out by an external laboratory assessed as competent.

Statement: Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.
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